

Test Report Summary



PRODUCT: E-4500 Series Storefront

TEST LAB: Intertek-ATI				
Test		Summary	Report Number	Test Date
Air Infiltration	ASTM E 283	0.06 cfm/ft ² @ 6.24 psf	C1529.01-450-44	9/21/2012
Water Penetration	ASTM E 331	12 psf	C1529.01-450-44	9/21/2012
Uniform Load Deflection	ASTM E 330	30 psf	C1529.01-450-44	9/21/2012
Uniform Load Structural	ASTM E 330	45 psf	C1529.01-450-44	9/21/2012
Dynamic Pressure Water Resistance	AAMA 501.1	12 psf	C1529.01-450-44	9/21/2012
Sound Transmission Class	ASTM E 90	STC 28	F5707.01-113-11	2/29/2016

**Contact us if full reports needed*